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1. General information
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2. Information about test item

U6CCAMOS-BHS700D

2.1 Equipment information

Equipment model no.

BHS-700D

Equipment serial no.

Identical prototype

Type of equipment

Bluetooth Headset

Frequency band

2402 ~ 2480 MHz

Type of Modulation

GFSK

Channel Access Protocol

Frequency Hopping

Channel Spacing

1.0 MHz

Type of antenna

Chip Antenna

Notel. This Device has two same Bluetooth Modules which can be simultaneous operation. (M1 and M2)

2.2 Tested frequency

Frequency ™ RX
Low frequency 2402MHz 2402MHz
Middle frequency 2441MHz 2441MHz
High frequency 2480MHz 2480MHz
2.3 Tested environment
Temperature 15~ 35 (°C)
Relative humidity content 20~75%
Air pressure 86 ~ 103 kPa
Details of power supply 5.0VvDC
2.4 Ancillary Equipment
Equipment Model No. Serial No. Manufacturer
Adaptor 3A-041WU05 N/A Seung Bo ElecomCo., Ltd

2.5 EMI Suppression Device(s)/Modifications

EMI suppression device(s) added and/or modifications made during testing

-> None

Copyright © 2007, DIGITAL EMC Co., Ltd.
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3. Test Report

3.1 Summary of tests

FCC Part L Test Status
) Parameter Limit .
Section(s) Condition (note 1)
. Test Items
Carrier Frequency Separation > 25 kHz C
Number of Hopping Frequencies > 75 hops Cc
15.247(a) 20 dB Bandwidth <1 MHz C
0.4 seconds within a 30
Dwell Time second period per any C
15.247(b) Transmitter Output Power < 1Watt C
Band-edge /Conducted The radiated emission to I
any 100 kHz of outband
15.247(c) shall be at least 20dB
Conducted Spurious Emissions below the highest inband C
spectral density.
15.205 ] o o
Radiated Emissions FCC 15.209 Limits Radiated C
15.209
o AC Line
15.207 AC Conducted Emissions EN 55022 C
Conducted

Note 1: C=Complies NC=Not Complies NT=Not Tested = NA=Not Applicable

The sample was tested according to the following specification:
FCC Parts 15.247; ANSI C-63.4-2003
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3.2 Transmitter requirements

3.2.1 Carrier Frequency Separation

Procedure:

The carrier frequency separation was measured with a spectrum analyzer connected to the antenna terminal, while

EUT had its hopping function enabled.

After the trace being stable, the reading value between the peaks of the adjacent channels using the marker-delta

function was recorded as the measurement results.

The spectrum analyzer is set to:

Span = 3 MHz (wide enough to capture the peaks of two adjacent channels)

RBW = 30 kHz (1% of the span or more) Sweep = auto

VBW = 30 kHz

Trace = max hold

Measurement Data:

Detector function = peak

- M1 Port
Frequency of marker #1 Frequency of marker #2 Test Results
(MHz) (MHz) Carrier Frequency -
Separation (MHz)
2441.009 2442.008 0.999 Complies
- M2 Port
Frequency of marker #1 Frequency of marker #2 Test Results
(MHz) (MHz) Carrier Frequency -
Separation (MHz)
2441.006 2442.005 0.999 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

The EUT shall have hopping channel carrier frequencies separated by a minimum of 25kHz or the 20dB

bandwidth of the hopping channel, whichever is greater.

Measurement Setup

EUT

Spectrum Analyzer

Coax cable

Figure 1: Measurement setup for the carrier frequency separation
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Carrier Frequency Separation (M1 Port)
## Agilent R T Freg/Channel

Center Freq
2. 44108006 GHz

Start Freq

fl
(A
R 2 43950960 GHz

i I
I !

Stop Freq
2. 44250008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

# I|_|I En H E. |-'1 H Z

Copyright 2000-2005 Agilent Technologies

Carrier Frequency Separation (M2 Port)
## Agilent R T Freg/Channel

Center Freq
2. 44108006 GHz

Start Freq
2. 43958808 GHz

Stop Freq
2. 44250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

;* ] .- | #UBH 30 kHz 5 0 4.067 ms 1 pts)

Copyright 2000-2005 Agilent Technologies
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3.2.2 Number of Hopping Frequencies

Procedure:

The number of hopping frequencies was measured with a spectrum analyzer connected to the antenna terminal, while
EUT had its hopping function enabled.

To get higher resolution, four frequency ranges within the 2400 ~ 2483.5 MHz FH band were examined.

The spectrum analyzer is set to:

Frequency range 1: Start = 2389.5MHz, Stop = 2414.5 MHz
2: Start = 2414.5MHz, Stop = 2439.5 MHz
3: Start = 2439.5MHz, Stop = 2464.5 MHz
4: Start = 2464.5MHz, Stop = 2489.5 MHz

RBW = 300 kHz (1% of the span or more) Sweep = auto
VBW =300 kHz (VBW = RBW) Detector function = peak
Trace = max hold Span = 25MHz

Measurement Data: Complies

Total number of Hopping Channels 79

- See next pages for actual measured spectrum plots.

Minimum Standard:

At least 75 hopes

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Number of Hopping Frequencies (M1 Port)

4 Agilent R T |Freg/Channel

Mkrl B GHz

r wwl  Center Freq
i o 246200000 GHz
¢
e T

|" '||' ' | ||l| ||'

Ir || |
Il ) l' ” " I| || | '|' I|I '|f'| uul I | StartFreq

2.33950880 GHz

Stop Freq
24145086868 GHz

CF Step
200606006 MHz
Hutao Man
_— ﬂ f" .l"r«llJ
'| |'""| 1,1 Freq Offset
B.A06000808 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

% Agilent R T |Freg/Channel

Center Freq
242768008 GHz

\| ||I Iul 0| L' ||| '||' '|‘I' l|' |||' |' Start Freq

|l | | | II l | Y i I.f LI l .|'-||| Ir,.._‘ll o
I | 241450088 GHz

Stop Freq
2439508860 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset
B.AAAERAAGE Hz

Signal Track
On Off

#UEH

Copyright 2000-2005 Agilent Technulngles
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Number of Hopping Frequencies (M1 Port)
# Agilent R Freg/Channel

Center Freq
245208000 GHz

mTAvIYS '|P||| l| AV TRTEIRERTAN |'1'1| T '|'I AR Start Freg

‘ 2.43950088 GHz

IIl IL'l ” l ||'| 1II l“ || " | II'| k| II '|| |I| lf il I|I H|| LII I||'| 1I ||

Stop Freq
2. 46450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

3 Agilent R T |Freg/Channel

Center Freq
2 A7 7ABARE GHz

II||||

| l Start Freq
BRN

MPAFLTS 'wu‘.fl ’
I ﬂ || |I I| I|
I Vbl 2 46450080 GHz

Stop Freq
2. 48950008 GHz

CF Step

250008006 MHz
Huto Man

| Freq Offset
AWV 6.00000000 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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Number of Hopping Frequencies (M2 Port)
% Agilent R T |Freg/Channel

Center Freq
2 AB200008 GHz

2 . " .

IlI ™[ |I | | | t| aranm

il I l' '| I' ” I'I |' I|| \ Start Freq
IR Fy

R | 2385950800 GHz

Stop Freq
24145086868 GHz

CF Step
2506880850 MHz
Hutao Man

A M rH"|| ey "'"14' W Freq Offset

'I‘r I|I " I L‘r I
! |J | AAARAAERA Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

% Agilent R T |Freg/Channel

Center Freq
242768008 GHz

aNaNaray;

lIIIIII ||I| |' | lllf ||I|J1I|I,- |IIII'II||'I
1 || || |1|I | || || I|i|| || | |||| |I I|| || ||| |

|'
l”L I i

| " |
‘I | l'il i l'J' || | StartFreq
SRR © 41456000 GHz

Stop Freq
2439508860 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset
B.AAAERAAGE Hz

Signal Track
On Off

#UEH

Copyright 2000-2005 Agilent Technulngles
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Number of Hopping Frequencies (M2 Port)
# Agilent R T |Freg/Channel

Center Freq
245208000 GHz

e iy |""‘|

.l| Ifu
| |I | I|

I~|||||' ﬂ"r"|'r il ||II|| RUAY.
IR || 1 ' R |' W Start Fre
| Vi " " U f Y J | 'q' 'J | R,

[I'|||||I

Stop Freq
2. 46450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

¥ Agilent R T |Freg/Channel
Mkrl 2. | Center Freq
2.47700088 GHz

SURTRN
ll l' 'i'

I I
nn”

| Start Freq
2. A6458800 GHz

Stop Freq
2. 48950008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset

!
Slaitmdrdl  0.00000000 Hz

¥

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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3.2.3 20 dB Bandwidth

Procedure:

The bandwidth at 20 dB below the highest inband spectral density was measured with a spectrum analyzer connected
to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest available
channels..

After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 20dB down one side of the emission. Reset the marker-delta function, and move the
marker to the other side of the emission, until it is ( as close as possible to ) even with the reference marker level. The

marker-delta reading at this point is the 20 dB bandwidth of the emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

Span = 2 MHz (approximately 2 or 3 times of the 20 dB bandwidth)
RBW = 10 kHz (1% of the 20dB bandwidth or more)  Sweep = auto
VBW =30 kHz (VBW = RBW) Detector function = peak

Trace = max hold

Measurement Data:

- M1 Port
Test Results
RIEG Iy Channel No. :
(MHz2) Measured Bandwidth
(MH2) Result
2402 1 0.820 Complies
2441 40 0.820 Complies
2480 79 0.830 Complies
- M2 Port
Test Results
ATEEENE) Channel No. :
(MHz2) Measured Bandwidth Result
(MH2)
2402 1 0.855 Complies
2441 40 0.885 Complies
2480 79 0.880 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

The transmitter shall have a maximum 20dB bandwidth of 1 MHz.

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)

Copyright © 2007, DIGITAL EMC Co., Ltd.
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20 dB Bandwidth (M1 Port)

#  Agilent R T |Freg/Channel
a Mkrl

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
250008006 MHz
Huto Man

f b““p' .\! Freq Offset
o,

GoanEaRE Hz

Signal Track
On 0ff

#\EH 18 kHz

Cupyrlght 2000-2005 Agilent Technologies

3 Agilent R T |Freg/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#\/BH 18 kHz
Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M1 Port)

# Agilent R T |Freg/Channel
a Mkrl z

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

s W16 kHz WUBH 10 kHz :

Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M2 Port)

#  Agilent R T |Freg/Channel
a Mkrl

WPy Center Freq
T | 248208808 GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
250008006 MHz
Huto Man

. i
Iy -.r-J'u'l'hl‘l"‘]h 1"“*"““1'1,&

e Freq Offset

200000008 Hz
Signal Track
On 0ff

#BH 16 kHz

Copyright 2000-2005 Agilent Technologies

¥ Agilent R T |Freg/Channel
a Merl i Center Freq
2.441060088 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

"1,1 | CF Step
i 25.0000000 MHz
Huto Man

.n"mﬁ,d" W't

i
hl,.,u,ﬂdl W
|

! il

A hwq'i er"ﬂr'JN'H b ll"l"htmlln
L ] J )
L ..nJ, A 4 ‘-w,ﬂi

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#BH 16 kHz

Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
| 25.8000000 MHz

||1\ i |],l. ) FM Auto Man

IR W Freq Offset
ha e\ RO AR

Signal Track
On 0ff

#BH 16 kHz

Copyright 2000-2005 Agilent Technologies
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3.2.4 Time of Occupancy (Dwell Time)
Procedure:
The dwell time was measured with a spectrum analyzer connected to the antenna terminal, while EUT had its

hopping function enabled.

The spectrum analyzer is set to:

Center frequency = 2441 MHz Span = zero
RBW =1 MHz VBW =1 MHz (VBW = RBW)
Trace = max hold Detector function = peak

Measurement Data:

- M1 Port
S Test Results
Packet Type Burst itgra?ljasr; in one
P Dwell Time (ms) Result
DH1 420 134.446 Complies
DH 3 1674 269.782 Complies
DH5 2920 310.951 Complies
- M2 Port
S Test Results
Packet Type Burst itgra?ljasr; in one
P Dwell Time (ms) Result
DH1 415 132.846 Complies
DH 3 1674 269.782 Complies
DH5 2920 310.951 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

0.4 seconds within a 30 second period per any frequency

Measurement Setup
Same as the Chapter 3.2.1 (Figure 1)

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 18 of 70
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Time of Occupancy for Packet Type DH 1

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH 1
Packet need 1 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/2 = 800
hops per second with 79 channels. So you have each channel 800/79 = 10.13 times per second and so for a period of

0.4 x 79 = 31.6 seconds you have 10.13 x 31.6 = 320.11 times of appearance.

In case of M1 port, each Tx-time per appearance is 420 us

So we have 320.11 x 420us = 134.446 ms per 31.6 seconds.

2 Agilent R T |Freq/[:hanne|

a Mkrl

_a g Center Freq
2.44106088 GHz

Start Freq
2.44106806 GHz

StopFreq
2.44106006 GHz

CF Step
25.0000008 MHz
Ruto Man

[J LM [ Freq Offset
wmgm\;l il mm»l 300800868 Hz

Signal Track
On 0ff]

#\BW 1 MHz
right 2000-2005 Agilent Technologies

In case of M2 port, each Tx-time per appearance is 415 us
So we have 320.11 x 415us = 132.846 ms per 31.6 seconds.
# Agilent R T |FrequhanneI

) Center Freq
S 2. 44160080 GHz

Start Freq
2. 44180888 GHz

Stop Freq
2. 44180888 GHz

CF Step
1.000660008 MHz
Auto Man

L ) i L i [ Freq Offset
..,,*,..,.;,L, oo i i 0.00000000 Hz
£05):

) Signal Track
FTun on Of

#YBH 1 MHz 5

opyright 2000-2005 Agilent Technologies
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Time of Occupancy for Packet Type DH 3

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH 3
Packet need 3 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/4 = 400
hops per second with 79 channels. So you have each channel 400/79 = 5.1 times per second and so for a period of 0.4

X 79 = 31.6 seconds you have 5.1 x 31.6 = 161.16 times of appearance.

In case of M1 port, each Tx-time per appearance is 1.674 ms

So we have 161.16 x 1.674 ms = 269.782 ms per 31.6 seconds.

# Agilent R T |Freq/ChanneI

a Mkrl 1.

Center Freq
2.44180088 GHz

Start Freq
2.44180080 GHz

Stop Freq
2.44106606 GHz

CF Step
25.0000008 MHz
Auto Man

Freq Offset
A.00000000 Hz

Signal Track
On 0ff]

. BH L MH | WUBM 1 MHz (1061
pyright 2000-2005 Agilent Technologies

In case of M2 port, each Tx-time per appearance is 1.674 ms

So we have 161.16 x 1.674 ms = 269.782 ms per 31.6 seconds.

= Agilent R T |FrequhanneI

Mkrl  1.674
A T Center Freq
2.44180080 GHz

Start Freq
2. 44180888 GHz

Stop Freq
2. 44180888 GHz

CF Step
1.000660008 MHz
Auto Man

" Freq Offset
J A.OEAREARA Hz
LRI E—
£

) Signal Track
FTun on Of

#YBH 1 MHz

opyright 2000-2005 Agilent Technologies
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Time of Occupancy for Packet Type DH 5

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH5

Packet need 5 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/6 =

266.67 hops per second with 79 channels. So you have each channel 266.67/79 = 3.37 times per second and so for a

period of 0.4 x 79 = 31.6 seconds you have 3.37 x 31.6 = 106.49 times of appearance.

In case of M1 port, each Tx-time per appearance is 2.92 ms

So we have 106.49 x 2.92 ms = 310.951 ms per 31.6 seconds.

5 Agilent R T |Freq/[:hanne|

a Mkrl

Center Freq
2.44106806 GHz

Start Freq
2.44106806 GHz

StopFreq
2.44106006 GHz

CF Step
25.0000008 MHz
Ruto Man

Freq Offset
B.AGEARREE Hz
£

. Signal Track
FTun on Off

W1 HHz #IBH 1 Mz 0 8 ms (100
right 2000-2805 Agilent Technologies
In case of M2 port, each Tx-time per appearance is 2.92 ms

So we have 106.49 x 2.92 ms = 310.951 ms per 31.6 seconds.

% Agilent RL |Freq/[:hanne|

Center Freq
2.44106806 GHz

Start Freq
2.44106806 GHz

StopFreq
2.44106006 GHz

CF Step
1.80666086 MHz
RAuto Man

Freq Offset
B.AGEARREE Hz

£0h): _
FTun Signal Track

On 0ff]

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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3.2.5 Peak Output Power

Procedure:

The peak output power was measured with a spectrum analyzer connected to the antenna terminal, while EUT had its
hopping function disabled at the highest, middle and the lowest available channels..

After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission. The

indicated level is the peak output power.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

Span = 5 MHz (approximately 5 times of the 20 dB bandwidth)

RBW =1 MHz (greater than the 20dB bandwidth of the emission being measured)
VBW =1 MHz (VBW = RBW) Detector function = peak

Trace = max hold Sweep = auto

Measurement Data:

- M1 Port
Test Results
Fr(e'\(jlllj_(lazr;cy ch.
dBm mw Result
2402 1 3.90 2.455 Complies
2441 40 3.96 2.489 Complies
2480 79 411 2.576 Complies
- M2 Port
Test Results
Fr(e'\(jlllj_(lazr;cy ch.
dBm mw Result
2402 1 5.02 3.177 Complies
2441 40 4.64 2911 Complies
2480 79 4.29 2.685 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard: < 1W

Measurement Setup
Same as the Chapter 3.2.1 (Figure 1)
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Peak Output Power (M1 Port)
#  Agilent R T |Freg/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

3 Agilent R T |Freg/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M1 Port)

# Agilent R T |Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

) Signal Track
A On Ot

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M2 Port)
#  Agilent R T |Freg/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

3 Agilent R T |Freg/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

) Signal Track
A On Ot

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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3.2.6 Conducted Spurious Emissions

Procedure:

The bandwidth at 20dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest
available channels.

After the trace being stable, Use the marker-to-peak function to measure 20 dB down both sides of the intentional

emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz VBW =100 kHz
Span = 100 MHz Detector function = peak
Trace = max hold Sweep = auto

Measurement Data: Complies
- All conducted emission in any 100kHz bandwidth outside of the spread spectrum band was at least 20dB lower
than the highest inband spectral density. Therefore the applying equipment meets the requirement.

- See next pages for actual measured spectrum plots.

Minimum Standard: >20dBc

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Low band with hopping disabled (M1 Port)
% Agilent R T |Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
A eaaa0aEE0 Hz
'l"-1'r'"|."‘-'l st [
Signal Track
n 0F

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies

Low band with hopping enabled (M1 Port)
% Agilent R T |Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
185680850 MHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

o b L S i
I, o I|||, J’ 7 T
' | I'.l ¥ ll.j‘n I _]I b

L L
I'I-"Il W

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Low channel spurious (M1 Port)
% Agilent R T |Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Freq/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Mid channel ref (M1 Port)

# Agilent R T |Freg/Channel

Center Freq
2. 44186860 GHz

StartFreq
2. 43600008 GHz

Stop Freq
2. 4460AREA GHz

CF Step
185680850 MHz
Huto tan

fi

I|"'II i II |I
[ W |

]
L
I 1""4'1-,.1-&

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies
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Mid channel spurious (M1 Port)

2 Agilent

Freq/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

# I|_|I EI H l |-'1

Freq/Channel

Center Freq
138156006 GHz

Start Freq
S0.RBAEAEE MHz

Stop Freq
260000008 GHz

CF Step
259708006 GHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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High band with hopping disabled (M1 Port)

Freg/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset
B.AAAERAAGE Hz

L b
Pt '1"\-.f"r'”'“k"|.r"l"lﬂr"r""'-u\.n-uh'mjwl

Signal Track
On Off

#VBW 188 kHz  Sweep

Copyright 2000-2005 Agilent Technologies

High band with hopping enabled (M1 Port)
% Agilent R T |Freg/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

i CF Step
] L 1.00008068 MHz
h, I'| il | I il
LI |I Ruto Man
I'Ilr' A |!'| 'J oy
by Freq Offset
W Al i e U A.AAA0a00R Hz

; N |
ey al £ L
A 1!" ¥ 1',';1)’ 'N'J.I "irJ I'r-,!..

Signal Track
On Off

#\BH 188 kHz

byright 2000-2005 Agilent Technologies
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High channel spurious (M1 Port)
% Agilent RL Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

plitude
B8 dBm
= dbn Signal Track
dBm D U'H:
cdBm n -—

T | Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Low band with hopping disabled (M2 Port)
% Agilent R T |Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
200606006 MHz
Hutao Man
' l"""""u | I'l ,I'H.F""'r"“ﬁ B FreqOffset

e by 0.00000000 Hz

Signal Track
n 0ff

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies

Low band with hopping enabled (M2 Port)
% Agilent R T |Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

I CF Step
& 1w 250000000 MHz

fi | Hutao Man

rhl]h1"'1|| o
Phly Freq Offset
P.AARaRERA Hz

|"|.P"l|" )
b
! ||,H

My
i |I,.“"""lll,l"

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Low channel spurious (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Mid channel ref (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
2. 44186860 GHz

StartFreq
2. 43600008 GHz

Stop Freq
2. 4460AREA GHz

CF Step

i
I 1
i |
M) ! Jl || ol
e Y | Iﬂ""’ o .ul

i 25.0000088 MHz
. Huto Man

il A v | |

l'-h_ 'li.ll"l 1

g 1L i l " Freq Offset
) e ¥ 0.00000000 Hz

Signal Track
n 0ff

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies
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Mid channel spurious (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 37 of 70



DEMC#DR50110710J

High band with hopping disabled (M2 Port)

Freg/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset

" A.00000008 Hz

r e
Mol Al ot/ W,

Signal Track
On Off

#JBH 108 kHz  Sweep 1.26

Copyright 2000-2005 Agilent Technologies

High band with hopping enabled (M2 Port)
% Agilent R T |Freg/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
L A 1 250068088 MHz
-»..ﬂfh | rHll | |I @ o Ruto Man

|||I

,n.' P | ﬂ -I.
ey L Freq Offset
R 000000000 H:
i iy o, M ']ﬂl. ]!‘114 g

o
¢
Tt M|

Signal Track
On Off

#\BH 188 kHz

byright 2000-2005 Agilent Technologies
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High channel spurious (M2 Port)

# Agilent R T |Freg/Channel

Center Freq
138156868 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
13 T 4 260900000 GHz
L~

-1-\--'MM!J-.A-HJ‘-#JP-'-Ns.in-uu';*M'th""‘"Wﬂ.-%wmv“"ﬁww*‘f#"hm‘ CF Step
200000600 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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3.2.7 Radiated Emissions

Procedure:

The EUT was placed on a 0.8m high wooden table inside a shielded enclosure. An antenna was placed near the
EUT and measurements of frequencies and amplitudes of field strengths were recorded for reference during final
measurements. For final radiated testing, measurements were performed in OATS. Measurements were performed
with the EUT oriented in 3 orthogonal axis and rotated 360 degrees to determine worst-case orientation for maximum

emissions.

The spectrum analyzer is set to:
Center frequency = the worst channel

Frequency Range = 30 MHz ~ 10" harmonic.

RBW =120 kHz ( 30MHz ~ 1 GHz) VBW = RBW ( Peak)
=1MHz (1 GHz ~ 10" harmonic ) VBW = 10Hz (Average)
Trace = max hold Sweep = auto

Measurement Data: Complies

- No emissions were detected at a level greater than 10dB below limit.

- Refer to the next page.

Minimum Standard: FCC Part 15.205 (a), 15.205(b), 15.209(a) and (b)

Limit : FCC P15.209(a)

Frequency (MHz) Limit (uvV/m) @ 3m
30~88 100 **
88 ~ 216 150 **
216 ~ 960 200 **
Above 960 500

** Except as provided in 15.209(g), fundamental emissions from intentional radiators operating under this Section shall
not be located in the frequency bands 54-72 MHz, 76-88MHz, 174-216MHz or 470-806MHz. However, operation
within these frequency bands is permitted under other sections of this Part, e.g. 15.231 and 15.241.
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Restricted Band Edge: Low Channel (Peak, Horizontal) - M1 Port
% Agilent R T |Freq/Channel

Center Freq
2. 35008000 GHz

Atten 18 dB Ext PG

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step

RSN TRPP= I TNy W Y P RYT)TRFYIYUSE Y PV PR YR FPRTRTI T Lt T e T 92 AB206006 %H z
¥ Lto an

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz 5 - _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Horizontal) — M1 Port
= Agilent R T |Freg/Channel

Center Freq

Atten 18 dB Ext PG 5 3CARBARE Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

; #BH 16 Hz 3 5
Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: Low Channel (Peak, Vertical) - M1 Port
# Agilent R T |Freg/Channel

Center Freq
2. 35008000 GHz

Atten 18 dB Ext PG

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Vertical) — M1 Port
# Agilent R T |Freg/Channel

Center Freq

Atten 18 dB Ext PG 5 3CARBARE Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#VBW 10 Hz

Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: High Channel (Peak, Horizontal) — M1 Port
% Agilent R T |Freq/Channel

8 R Far PO - g Center Freq
Atten 18 dB Ext PG dE L 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

Pt CF Step

q
,
'h'"'ﬁ""-‘M"‘**"Wﬂ'-H*4*'-'M-memm“ﬂwﬂmwwﬂm FYTRET H%'i@ 208060 %ﬁiﬁ

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Horizontal) — M1 Port
% Agilent R T |Freq/Channel
Otten 10 dR e N3 AR AR CEHter Freq
Atten 18 dB Ext PG dB S 5 19175000 e

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Restricted Band Edge: High Channel (Peak, Vertical) - M1 Port
% Agilent R T |Freq/Channel

Cetar 18 AR Ext PG " , WM Center Freq
Atten 18 dB Ext PG dB 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

1
‘?‘..w:

“"H-.mi.u.w‘mm.u-twﬂ,+fa»n’44-.ﬁwﬂﬁmﬁmhm-ﬂﬁwmmmwhw

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Vertical) — M1 Port
% Agilent R T |Freq/Channel

Cetar 18 AR Ext PG " i Center Freq
Atten 18 dB Ext PG dB 5 49175008 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Radiated Spurious Emission Data(Harmonics) — M1 Port

Low Channel(2402MHz)

Frequency
(MHz)

ANT Pol.
(H/V)

Reading Value
(dBuVv)

PK AV

4804

52.04 | 43.89

Middle Channel(2441MHz)

Frequency
(MHz)

ANT Pol.
(HV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit

(dBuV)

PK AV

PK AV

PK

AV

4882

50.77 | 42.28

57.95 | 49.46

High Channel(2480MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit

(dBuVv)

PK AV

PK AV

PK

AV

4960

50.27 | 42.09

57.61 | 49.43

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.

2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result

Copyright © 2007, DIGITAL EMC Co., Ltd.
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Radiated Spurious Emission Data (Other Emissions) — M1 Port
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)
(MH2) 1 (v

PK | QP | AV

Not. 1. “ ** “: No emissions were detected at a level greater than 20dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Restricted Band Edge: Low Channel (Peak, Horizontal) - M2 Port
% Agilent R T |Freq/Channel

Center Freq
2. 35008000 GHz

Atten 18 dB Ext PG

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

1 CF Step

240200000 GH
0 g A L g, AL o A Mt A A W Auto M_aﬁ

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Horizontal) — M2 Port
= Agilent R T |Freg/Channel

Center Freq

Atten 18 dB Ext PG 5 3CARBARE Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#VBW 10 Hz

Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: Low Channel (Peak, Vertical) - M2 Port
= Agilent R T |Freg/Channel

Center Freq
2. 35008000 GHz

Atten 18 dB Ext PG

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

4 CF Step

240200000 GHz
TR APRTHEIEE UM SIT RN PE SNr i Y l,uuw,#‘wﬂwnwmm-wmw Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Vertical) — M2 Port
3 Agilent RL Freq/Channel

Center Freq

Atten 18 dB Ext PG 5 3CARBARE Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#VBW 10 Hz

Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: High Channel (Peak, Horizontal) — M2 Port
% Agilent T Freg/Channel

rrer 10 dB Ewt PG " Bl Center Freq
Atten 18 dBE Ext PG dB : 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

e

VA A Aottt o b g A g bt o

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Horizontal) — M2 Port
% Agilent R T |Freq/Channel

Arren 10 B Ext PE s, MRS  Center Freq
Atten 18 dB Ext PG dB 7 dBpY T

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Restricted Band Edge: High Channel (Peak, Vertical) - M2 Port
% Agilent R T |Freq/Channel

Cetar 18 AR Ext PG " , WM Center Freq
Atten 18 dB Ext PG dB 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

o,

Wity
ﬂ“‘Ht*'.'-w.l"r*r.‘-bﬁ'-v.*'ﬂ\h‘ri'*'l'ﬂ-“ m‘t"lﬁM‘n‘n"’pr"lf&.-‘ﬂﬂw&ﬂ" MHWM-M#H-"MI,-\"I

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Vertical) — M2 Port
% Agilent R T |Freq/Channel
Otten 160 dB Ew=t PG AR - Center Freq
Atten 18 dB Ext PG dB S 5 19175000 e

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Radiated Spurious Emission Data (Harmonics) — M2 Port

Low Channel(2402MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuv)

PK AV

4804

51.76 | 42.09

Middle Channel(2441MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit
(dBuv)

PK AV

PK AV

PK AV

4882

51.49 | 43.09

58.67 | 50.27

High Channel(2480MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit
(dBuV)

PK AV

PK AV

PK AV

4960

52.80 | 44.88

60.14 | 52.22

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.

2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Radiated Spurious Emission Data (Other Emissions) — M2 Port
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)
(MH2) 1 (v

PK | QP | AV

Not. 1. “ ** “: No emissions were detected at a level greater than 20dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Restricted Band Edge: Low Channel (Peak, Horizontal) — M1, M2 Simultaneous Operation
3 Agilent R T |Freg/Channel

Cetar 18 AR Ext PG " ,. WM Center Freq
Atten 18 dB Ext PG dB 1308 o Scn0000 GHa

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step

pl-b-.r4-a‘w-mmwkummw-»-nvun\La.wmrMJ»,nh"am-«wmhw.nmﬂmﬁwﬂwﬁ#"l iy HEU.:L@Z@@@@@ ﬂ;ﬁ

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz : _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Horizontal) — M1, M2 Simultaneous Operation
#  Agilent R T |Freg/Channel
Otten 160 dB Ew=t PG AR - Center Freq
Atten 18 dB Ext PG dB S8 5 Schnnn00 Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

; #BH 16 Hz 3 5
Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: Low Channel (Peak, Vertical) — M1, M2 Simultaneous Operation
3 Agilent R T |Freg/Channel

Cetar 18 AR Ext PG " , WM Center Freq
Atten 18 dB Ext PG dB 1308 o Scn0000 GHa

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
B Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz : _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Vertical) — M1, M2 Simultaneous Operation
# Agilent R T |Freg/Channel
Otten 160 dB Ew=t PG AR - Center Freq
Atten 18 dB Ext PG dB S8 5 Schnnn00 Gl

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

; #BH 16 Hz 3 5
Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: High Channel (Peak, Horizontal) — M1, M2 Simultaneous Operation
% Agilent R T |Freq/Channel

Cetar 18 AR Ext PG " WM Center Freq
Atten 18 dB Ext PG dB ! 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
2. 46200000 GHz

'"?H'"“l"‘3'1H*h"‘ﬁ“-‘r‘*‘A'%'\hﬂr’fm-.'qrmamﬁﬁw,hﬂiﬁ hr"“""\i._mu,*_*wm,ﬁ z 0
uto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz 5 - _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Horizontal) — M1, M2 Simultaneous Operation
% Agilent R T |Freq/Channel
crron 10 dB Ext PG R M Center Freq
Atten 18 dB Ext PG dB 2.84 dBpU (ST

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Restricted Band Edge: High Channel (Peak, Vertical) — M1, M2 Simultaneous Operation
= Agilent R T |Freg/Channel

Cetar 18 AR Ext PG " , WM Center Freq
Atten 18 dB Ext PG dB 108 5 19175000 CHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
2. 46200000 GHz

R MM Ao g B3 st f s

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz 5 - _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Vertical) — M1, M2 Simultaneous Operation
#  Agilent R T |Freg/Channel
Neran 18 dB Ext PG R PN Center Freq
Atten 18 dB Ext PG dB S8 5 19175000 Gl

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
246208006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Radiated Spurious Emission Data (Harmonics) — M1, M2 Simultaneous Operation

Low Channel(2402MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

PK AV

4804

54.87 | 44.82

Middle Channel(2441MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit
(dBuVv)

PK AV

PK AV

PK AV

4882

55.84 | 44.37

63.02 | 51.55

High Channel(2480MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuV)

Result
(dBuV)

Limit
(dBuV)

PK AV

PK AV

PK AV

4960

54.63 | 43.79

61.97 | 51.13

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.

2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Radiated Spurious Emission Data (Other Emissions) — M1, M2 Simultaneous Operation
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)
(MH2) 1 (v

PK | QP | AV

939.372 \Y%

951.500 H

Not. 1. “ ** “: No emissions were detected at a level greater than 20dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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3.2.8 AC Line Conducted Emissions

Procedure:

The conducted emissions are measured in the shielded room with a spectrum analyzer in peak hold. While the
measurement, EUT had its hopping function disabled at the middle channels in line with Section 15.31(m). Emissions
closest to the limit are measured in the quasi-peak mode (QP) with the tuned receiver using a bandwidth of 9 kHz.
The emissions are maximized further by cable manipulation and Exerciser operation. The highest emissions relative to

the limit are listed.

Measurement Data: Complies

- Refer to the next page.

Minimum Standard: FCC Part 15.207(a)/EN 55022

Frequency Range Conducted Limit (dBuV)

(MHz) Quasi-Peak Average
0.15~0.5 66 to 56 * 56 to 46 *
05~5 56 46

5~30 60 50

* Decreases with the logarithm of the frequency

Measurement Setup

Receiver

LISN

3m Coax '\‘ Spectrum

Analyzer
GPIB

Control PC

Figure 2: Measurement setup for AC Conducted Emission
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AC Conducted Emissions — M1 Traffic Mode

<<CONDUCTED EMISSION::

Standard . FoC
Ramarkl
E0Ez
55%
30 o
™
g0 |
- 50
v g -~
o o
= 20
a0 L
.15 .50 1.0 5 10
Fraguency
DIGITAL EMC ccCONDUCTED EMIS3ION>> 15 Octobes, 2007 18:37

Fraguency
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AC Conducted Emissions — M1 Traffic Mode

L L TR T

Standard : F
Harnufacturer

e s e L L L LR T T e T r T e

Final Result
=== H Fhase ===

Ho. Fregoency  Feading

[HEz] I
1 0.478

=== L1 Fhasa ---

No.  Fregoency  Reading
aF

[HH =] [

1 0.472

DIGITAL EMC
ACONDUCTED EMISSTON>
18 Octobar, 20

L L L R L Lt E L R E T R LI T T

Limit Foetrasrk
R
(L=

Limit
oF
(B PV ]

Fesult Hargin

oF
1BV ]

(a1

Famark

Hargin
i
[dE]
13.4

14.5%

B

o7 15:3

B T L e ]

.
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AC Conducted Emissions — M2 Traffic Mode

ar
P
g0 F
~ 50
4 E
v
= 4
0
d.1% L.4a 5.0 13 a0.aad
Fraguency [ME=]
<<CONDUCTED EMIS 18 October Z007 20:14
Manufacturer Standard : FCC

Model

Cper

[al
30
a0
.
g0 F

Level

=
=
n

Fraguency
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AC Conducted Emissions — M2 Traffic Mode

L L T LT I s £ s T 21 el T e T T

<0OHDUCTED EMTSSTON>

18 October, 2007 20:14

=== H Fhasg --—-
Ho.  Fragqoency Faadinsg
aF

[MEiz]
1 1.457
0.478

=== L1 Fhags ---
Ho. Fregoency  Reading

Limit Hargin

R oF
B () [HE]
8.3

a5.4 0.9 .7

Fesult Rasult Limik Limit Maprgin  Hargin
oF A oF
[dE]

15.0
2.3 n.9
3.8 16.5% 13.
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AC Conducted Emissions — M1, M2 Simultaneous Operation

18 October, 2007 Z0:46

<<CONDUOCTED EM

Manufacturer CC
Model B
Spect
—%—— Fimal I
Final I%e
0.1% -50 1.4 5.00 10.040 20.00
Fraguancy [ME=]
<<CORDUCTED EMISZICH>> 18 October Z007 Z0:46
- 50 | :
o u T
4 F :
H 3
20 i A 1
0.1%5 -50 1.0 L 10.00 an.oa
Freguency [ME=]
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AC Conducted Emissions — M1, M2 Simultaneous Operation

bt i v 1 = el e

Standard : FC
Hanufacturer L]
Hadi ] H
Py H
AN 1
Tenp, H

Ramark3 1

CADONDUCTED EMISSTON >

18 Octobar, 2000 20:46

L L T L L R LT L L L T

Final Rasult

=== H Fhasg ---
Ho. Fregeency  Fmading

=== L1 Fhaga ---
Ho. Fregquency  Reading
aF

Result Limik Limit Margin Haprgin Remark
B oF mr
[ (W [dE]
18.5%
13.9 FLH
23.3 aT.5
Limit Margin Haprgin Remark

LU
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AC Conducted Emissions — Idle Mode

<<CONDUCTED EMISIION>>

18 October, 2007 18:57

.
%
30—
P
[
I H e
0 : -
- 50 -
o r
o »
) q
B -
20 | L 4
0.1% H L.a0 H 10 30.00
Freguercy [HEz)
DIGITAL EMC <<CONDUCTED EMISSICH>> § Octobes, 2007 18:57

Lavel

&

Standard
Be h

TTAT

TTTT

=
-
o

Fraguency

[ME=]
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AC Conducted Emissions — Idle Mode

I s (i v P 21 T S

<ADOHDOCTED EM

18 October, 2007 15:57

Cparator H

AC Fower 11
Tamp, Humddity : 20
Famarkl 1
Famarks 1
Famark3 1

R R T T L L e L L LT T T

Final Resalt

=== H Fhase -—-
Ho. Fregeency  Feading Fesult Hargin Femark
oF v

2RV ]

=== L1 Fhasa ---
Ho. Fregquancy  Reading
aF

Limit Hargin Fomark
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APPENDIX

TEST EQUIPMENT FOR TESTS
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To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment.

Type Manufacturer Model C(::j'/Dr:reﬁB?;e E'j%);ﬁhafg;ylj)ate S/IN
01 | Spectrum Analyzer Agilent E4404B 17/04/07 17/04/08 US41061134
02 | Spectrum Analyzer Agilent E4440A 14/11/06 14/11/07 MY 45304199
03 | Spectrum Analyzer H.P 8563E 09/10/07 09/10/09 3551A04634
04 | Power Meter H.P EMP-442A 23/03/07 23/03/08 GB37170413
05 | Power Sensor H.P 8481A 23/03/07 23/03/08 3318A96566
06 | Frequency Counter H.P 5342A 06/09/07 06/09/08 2119A04450
07 | Signal Generator Rohde Schwarz SMR20 21/03/07 21/03/08 101251
08 | Signal Generator H.P ESG-3000A 10/07/07 10/07/08 US37230529
09 | Audio Analyzer H.P 8903B 10/07/07 10/07/08 3011A09448
10 | Modulation Analyzer H.P 8901B 14/07/07 14/07/08 3028A03029
11 | Oscilloscope Tektronix TDS3052 14/11/06 14/11/07 B016821
12 gg;:ﬁ:ii'i;?gr? ester Rohde Schwarz CMU200 24/04/07 24/04/08 107631
13 Sgﬁglsses”gf) #ﬁns Testser | Adilent E5515C 18/07/07 18/07/09 GB43461134
14 | Bluetooth Tester TESCOM TC-3000A 28/03/07 28/03/08 3000A4A0121
15 | Multisystem Ue Tester Japan Radio Co.,Ltd | NJZ-2000 20/11/06 20/11/07 ET00095
16 | Power Splitter WEINSCHEL 1593 05/10/07 05/10/08 332
17 | BAND Reject Filter Microwave Circuits N0308372 18/10/07 18/10/08 3125-01DC0312
18 | BAND Reject Filter Wainwright WRCG1750 18/10/07 18/10/08 SN2
19 | AC Power supply DAEKWANG 5KVA 20/03/07 20/03/08 N/A
20 | DC Power Supply H.P 6622A 20/03/07 20/03/08 465487
21 | Attenuator (10dB) WEINSCHEL 23-10-34 26/01/07 26/01/08 BP4387
22 | HORN ANT EMCO 3115 10/08/07 10/08/08 6419
23 | HORN ANT EMCO 3115 09/10/07 09/10/08 21097
24 | HORN ANT A.H.Systems SAS-574 20/08/07 20/08/08 154
25 | HORN ANT A.H.Systems SAS-574 20/08/07 20/08/08 155
26 | Dipole Antenna Schwarzbeck VHA9103 27/11/06 27/11/07 2116
27 | Dipole Antenna Schwarzbeck VHA9103 27/11/06 27/11/07 2117
28 | Dipole Antenna Schwarzbeck UHA9105 27/11/06 27/11/07 2261
29 | Dipole Antenna Schwarzbeck UHA9105 27/11/06 27/11/07 2262
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Type Manufacturer Model C(::j'/Dr:reﬁB?;e E'j%);ﬁhafg;ylj)ate SIN
30 | RFI/FIELD Intensity Meter Kyorits KNM-504D 06/09/07 06/09/08 SN-161-4
31 | Frequency Converter Kyorits KCV-604C 21/07/07 21/07/08 4-230-3
32 | o & RUMIDITY Y gisco J-RHC2 02/10/07 02/10/08 | 021031
33 | Log Periodic Antenna Schwarzbeck XTALPM% 08/06/07 08/06/08 | 1098
34 | Biconical Antenna Schwarzbeck VHA9103 08/06/07 08/06/08 2233
35 | Digital Multimeter H.P 34401A 20/03/07 20/03/08 3146A13475
36 | Attenuator (10dB) WEINSCHEL 23-10-34 05/10/07 05/10/08 BP4386
37 | High-Pass Filter ANRITSU MP526D 08/10/07 08/10/08 MP27756
38 | Attenuator (3dB) Agilent 8491B 12/07/07 12/07/08 58177
39 | Amplifier (25dB) Agilent 8447D 08/08/07 08/08/08 2944A10144
40 | Amplifier (30dB) Agilent 8449B 25/10/07 25/10/08 3008A01590
41 | Position Controller TOKIN 5901T N/A N/A 14173
42 | Driver TOKIN 5902T2 N/A N/A 14174
43 | Spectrum Analyzer H.P 8591E 16/04/07 16/04/08 3649A05889
44 I\R/Iilt/e Fr'ELD INtensity |y vorits KNW-2402 06/10/07 06/10/08 4N-170-3
45 | LISN Kyorits KNW-407 30/08/07 30/08/08 8-317-8
46 | LISN Kyorits KNW-242 06/10/07 06/10/08 8-654-15
47 | CVCF NF Electronic 4400 N/A N/A 344536 4420064
48 | Software ToYo EMI EP5/RE N/A N/A Ver 2.0.800
49 | Software ToYo EMI EP5/CE N/A N/A Ver 2.0.801
50 | Software AUDIX e3 N/A N/A Ver 3.0
51 | Software Agilent Benchlink N/A N/A A.01.09 021211
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